ILLINOIS POLLUTION CONTROL BOARD
March 14, 1986

IN THE MATTER OF:
R84-13
PROPOSAL COF UNION OIL COMPANY

OF CALIFCRNIA TO AMEND THE WATER
POLLUTION REGULATIONS

L e

PROPOSED RULE. FIRST NOTICE.

PROPOSED OPINION AND ORDER OF THE BOARD (by J. Marlin):

This matter comes before the Board upon the April 25, 1984
filing of a proposal by Union 0il Company of California (Union)
requesting relief from the 3 mg/l ammonia nitrogen effluent
standard established in 35 Il1l. Adm. Code 304.122(b). Union
requests that instead it be required to meet the federal best
available technology economically achievable (BAT) limitations
set forth in 40 CFR 419.23 (1985). Union has calculated and the
Agency has not disagreed that the allowable BAT ammonia nitrogen
limits would be 775 lbs/day monthly average and 1705 lbs/day
daily maximum (Exh. 9 at 5; see Exh. 8 App. C). For comparison
purposes, 775 lbs/day is approximately 29 mg/l1 (R. 60). At
hearing Union requested dissolved oxygen (DO) WQS relief in the
event the Board determines that Union causes or contributes to a
dissolved oxygen violation in the Illinois River.

Hearing was held on December 12, 1984 in Lemont, Illinois.
The Department of Energy and Natural Resources (DENR) determined
that an economic impact study was unnecessary and filed its
negative declaration to that effect on May 13, 1985. The
Economic and Technical Advisory Committee agreed with this
finding, filing its concurrence on May 16, 1985. On July 8,
1985, the Agency submitted its brief recommending that relief be
denied. The last brief, by Union, was submitted on July 31,
1985. 1In response to a Board inguiry on the status of the
Calumet wastewater treatment plant, Union filed on November 21,
1985, a letter which contained information obtained from the
Illinois Environmental Protection Agency (Agency).

Hearing Record

Union owns and operates a petroleum cracking refinery
located in Lemont, Will County, Illinois which has a rated
capacity of 154,000 barrels of crude o0il per day. Some of the
0il used is sour crude which is high in nitrogen content and
which contributes to the high ammonia nitrogen levels in
wastewater discharge. The record does not contain the percentage
of Union's crude feedstock which could be classified as sour.

The refinery draws from and discharges to the Chicago Sanitary
and Ship Canal (Canal), a secondary contact stream, pursuant to



NPDES Permit No. 0001589. Discharge is at river mile 296.5 which
is 5.5 miles upstream of the Lockport Lock and Dam and 20 miles
downstream of the Metropolitan Sanitary District of Greater
Chicago's (MSD) West-Southwest and Calumet wastewater treatment
plants (R. 75). After treatment in Union's wastewater treatment
plant (WWTP), approximately 3.3 million gallons per day (MGD) of
process wastewater and contaminated surface runoff are
discharged. The WWTP consists of primary, secondary and tertiary
treatment. Equipment includes a combined flow equalization and
storm basin, two API separators, a primary clarifier, an
activated sludge basin and a polishing pond. 1In-plant technology
includes three sour water strippers, two stripper storage tanks,
and the recycling and treating of all cooling water.

Union has been granted five previous variances from the
ammonia nitrogen effluent limitation found at Section 304.122(b):

PCB 77-163, September 29, 1977; 27 PCB 511
PCB 78-168, September 21, 1978; 31 PCB 499
PCB B0-124, September 4, 1980; 39 PCB 438
PCB 82-87, October 5, 1982; 49 PCB 43

and December 2, 1982; 50 PCB 57
PCB 84-66, February 20, 1985.

The variance in PCB 84-66 imposed a monthly average ammonia
nitrogen effluent limitation of 625 lbs/day and a daily maximum
of 1,160 lbs/day based on Union's expectation that its expanded
delayed coker unit and its new needle coker complex would
increase the ammonia nitrogen of its effluent by 73 1lbs/day under
specified process conditions (PCB 84-66, February 20, 1985 slip
op. at 2). For comparison purposes, 625 lbs/day is approximately
23.4 mg/1 (R. 60).

A Union witness testified regarding the best available
technology economically achievable (BAT) for refinery operations
such as that at Union 0il. According to him, the USEPA defined a
model plant which includes in-plant and end-of-pipe treatment.
In-plant controls were sour water strippers, elimination of once-
through barometric condensor water, segregation of sewers and
elimination of once-through cooling water. End-of-pipe treatment
includes flow equalization, preliminary oil and solids removal
(primary clarifier), biological treatment and polishing (Exh. 9
at 3,4). The witness testified that the Union refinery has all
of these controls. 1In addition it has programs to minimize water
usage, provide air cooling, has extensive stripping and provides
thermal oxidation of stripper bottoms. While USEPA model plant
sour water strippers were defined as providing ammonia removals
of greater than 85 percent, Union represents that its combined
long-term removal for the strippers averages 93 percent with
monthly averages typically greater than 90 percent.Union
currently exceeds the BAT requirements (Exh. 9 at 5).

As a part of its pollution control effort, Union uses water
conservation. A 16 million galleon polishing lagoon which also



serves as a holding lagoon provides the refinery with fire
protection water when needed. The holding lagoon reduces the
amount of water in Union's discharge. While under BAT guidelines
it could discharge 42 gallons of water per barrel of crude
refined, Union discharges only 28 gallons per barrel (Exh. 8 at
2-13). Of these 28 gallons, Union estimates that 6 gallons per
barrel are from stormwater flows. Id. Union's current plant
refines three times as much o0il as its retired Lemont plant and
uses one~twentieth as much water (R. 14).

This water conservation effort by Union in a sense penalizes
it. While the federal BAT standards are based on mass loadings
of ammonia nitrogen discharged in the effluent (40 CFR 419.23,
1985), the Board's ammonia nitrogen effluent limitation is based
on concentration, which is mass per volume. While Union has
reduced the volume of water in its discharge, the mass remains
constant. Therefore, the mass of ammonia nitrogen is greater per
unit of volume after recycling than if Union did not recycle,
which in turn raises the concentration (mass/volume) of ammonia
nitrogen in the effluent.

Alternative systems to meet the 3 mg/l ammonia nitrogen
effluent standard were discussed by Union's consultants in the
Aware Report (Exhibit 8). Considered not technically feasible
were single-stage activated sludge, single stage activated sludge
with mutant bacteria, land application, ozonation, air stripping,
and steam stripping (Aware Report at 3-22). Other systems
considered which can meet the 3 mg/l ammonia nitrogen standards
intermittently but not consistently include: single stage
activated sludge with powdered activated carbon (PAC), two stage
activated sludge, two stage biological treatment with activated
sludge in the first phase and fixed media in the second stage,
and ion exchange (Id. at 3-23). These alternatives and another,
known as breakpoint chlorination, with their costs and problems
are summarized below (from Exh. 8, Table 4-6).

The activated sludge/PAC process has a capital cost of
$3,268,000 and operating and maintenance costs of $568,000/yr.
Needed facility modifications include addition of a 2.0 million
gallon aeration basin, installation of new aeration system in
existing aeration basin, and installation of a PAC addition
facility. Potential problems include lack of proven process
reliability, abrasion due to PAC which may require additional
equipment modifications and alternate sludge disposal techniques.

The two-stage activated sludge process has a capital cost of
$3,535,000 and operating and maintenance costs of $216,000/yr.
Needed facility modifications include addition of a 0.73 million
gallon aeration basin, installation of a new aeration system in
existing aeration basin, and the installation of a new 125 foot
diameter clarifier. Potential problems include no proven process
reliability and poor settling of sludge in the second stage.



The two-stage activated sludge/fixed media process has a
capital cost of $3,195,000 and operating and maintenance costs of
$159,000/yr. Needed facility modifications include installation
of a new aeration system in the existing aeration basin and the
installation of 5.0 million square feet of RBC media. Potential
problems include no proven process reliability.

The ion exchange process has a capital cost of $10,800,000
and operating and maintenance costs of $685,000/yr. Needed
facility modifications include installation of a granular media
filter and the ion exchange system. Potential problems include
no proven process reliability, high attrition of exchange media,
and organic fouling.

The chlorination/dechlorination (breakpoint chlorination)
process has a capital cost of $1,950,000 and operating and
maintenance costs of $932,000/yr. Needed facility modifications
include the installation of the chlorination and dechlorination
systems. While it is technically feasible, it may produce toxic
chlorinated hydrocarbons and was thus discounted.

The Agency recommended that Union should be required by the
Board to proceed with second stage nitrification (Agency Brief at
7, 9, 10). The record before the Board does not support such a
finding. The Union expert testified that while second stage
nitrification was theoretically feasible, it would present
operational difficulties (R. 180-2).

Union summarized its past compliance efforts and costs
{Exhibit 1, Tables 2 and 3). The most recent efforts included
the use of a sulfide~removing chemical and additional steam to
enhance nitrification, full scale trial addition of
Sybron/biochemical mutant bacteria to establish a nitrifier
population, and the installation of permanent dissolved oxygen
analyzers in the aeration basin. The additional steam and
bacteria did not increase nitrification (PCB 84-66, February 20,
1985 slip op. at 4). Present design projects include adding
hydrogen peroxide to the WWTP and final clarifier
modifications. The total capital cost for Union's improvement
program between 1977 and 1984 was $1,023,000 while the total
operating cost was $1,274,000 (Exh. 1, Table 3).

Water Quality

Chicago area wastewaters are collected by the North Shore
Channel and channelized sections of the North and South Branches
of the Chicago River, subsequently joining the Sanitary and Ship
Canal (Canal). The Cal-Sag Channel joins the Canal upstream of
Union. The Canal ends approximately one mile below the Lockport
dam where it empties into the Des Plaines River. The Illinois
River is formed at river mile 272.86 at the confluence of the Des
Plaires and Kankakee Rivers. It consists of eight navigation
pools controlled by seven locks and dams on the waterway and the
Alton dam on the Mississippi.



Chicago area wastewaters from three large MSD plants are
discharged upstream of Union. The Northside plant discharges to
the North Branch of Chicago River, the West-Southwest to the
Canal, and the Calumet plant to the Cal-Sag. All Chicago waste
and diversion flows are combined at the confluence of the Canal
and the Cal-Sag upstream of Union.

Different water quality standards (WQS) apply in the various
streams. The Canal and the Des Plaines River from its confluence
with the Canal are secondary contact waters up to the I-55 bridge
southwest of Joliet. This reach includes the Union refinery.

The waters below the I-55 bridge, which include a 17 mile stretch
of the Des Plaines River and the Illinois River are classified as
general use waters.

The ammonia nitrogen WQS for secondary contact waters are
2.5 mg/1 April through October and 4.0 mg/l November through
March (Section 302.407). The dissolved oxygen (DO) WQS for
secondary contact water is 4 mg/1 (Section 302.405).

The secondary WQS in the Canal for ammonia nitrogen and DO